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NEW DELHI MUNICIPAL COUNCIL
MATERIAL TESTING LABORATORY
QUALITY CONTROL CELL
VIDYUT BHAWAN, NEW DELHI

PROFORMA FOR FINENESS OF CEMENT

Name of work
Details from where sample collected

Name of Division

Name of Executive Engineer
Name of Asstt. Engineer
Name of Junior Engineer
Name of Agency

Date of Collection of Sample
Grade of Cement

Make of Cement

No. of Specimens

Mark on Specimens
Quantity of Sample
Required Fineness

Remarks
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Weight. of the Residue (W1)

Weight of Cement (W) | % Retained (W1/W) x 100
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